Parts List: Saw Body Assembly (2013 Band Saw)

Index No. Part No. Description Size Qty
1o, 2013-101.......eeeee. BOAY .. 1
2, 2013-102N............... Magnetic SWItCh ........c.covviiiiiiie e 1Ph, 230V.......ceevven 1
................ 2013-102CSN..........Contactor Switch for 1 Phase (not shown) .............cccceeiiiviiinieiiiiinennn 1
................ 2013-1020RN..........Overload Relay for 1 Phase (not ShOWN) ...........ccoveveviiieiiiiinneiiiiinneeennn 1
................ 2013-102AN.............Magnetic Switch ..............eeeeiviiiiiiiiiiiieeiieeee...3Ph, 230Vl D
................ 2013-102ACSN .......Contactor Switch for 230V 3 Phase (not shown) ............ccccceiviviiinnnn 1
................ 2013-102A0RN.......Overload Relay for 230V 3 Phase (not shown)............ccocvevviieiiiennnnl 1
................ 2013-102B ..............Magnetic Switch ...............eeeevvviviiiniineeiieenn...3Ph, 460V ..l D
................ 2013-102BCS..........Contactor Switch for 460V 3 Phase (not shown) ..........ccccccceveeviiiennl 1
................ 2013-102BOR .........Overload Relay for 460 3 Phase (not shown)..........cccocceeveviineiiiieninnnnnnn 1
S 2013-103A ... SWItCH PIALE ....evie e 1
S TS-069204 .............. Flat Washer..........oooiiiii e, #L10 . i 8
5 TS-0720051 ............ Lock Washer ..........oviiiiiiii #L10 . e 6
S F TS-0560071 ............ HEX NUL. ... #10-24 .o 2
T, TS-081C022............ Phillips Pan Head Machine Screw...................... #10-24x3/8" ... 4
< T TS-081C052............ Phillips Pan Head Machine Screw...................... #10-24x3/4" ................ 2
S ST 6295121 ... DUSE CRHULE ... e e e e e 1
10....ccoee. TS-0680031 ............ Flat Washer...........ccooiiiiiiiiii e 5I16" .. 2
1., TS-0051051 ............ HEX Cap SCIeW ...cvvveiiieeieiiiiiiiiee et 5/16"-18x1"........ennnee. 2
12 TS-0560071 ............ HEX NUL. ... #10-24 oo 2
13, TS-0561021 ............ HEX NUL. ... 5/167-18.....cccevvirirnnnnn. 2
4. 6295126.................. BIUSH e 1
5. TS-081C082............ Phillips Pan Head Machine Screw...................... #10-24x1-1/2"............. 2
16.....cc..... 6295128.........cc.. LOWET BACK DOOK ......vvviiiiieeii ettt e 1
17 .. TS-0680021 ............ Flat Washer...........ccooviiiiiii e VA" i 9
18 TS-1503031 ............ Socket Head Cap SCrew .........ooeeevvveveeiinenennnnn. M6-1.0Px12................ 9
19............ 6295131........ceveen POWEr COrd.....covviiiieiei e IPho 1
................ 6294805..................Power Cord...........coovvviiviiiiiiinieineeineee W 3PNl L
20, 6295132......ccccenenieen Lower Blade WHeel..........coouiii e 2
21 JWBS20-21............. 1S SUPUPPPRRR 2
22 6295134 ... HEX NUL. .. 3/47-16(L.H)...vvvene 2
23 . TS-0680091 ............ Flat Washer...........ccoovviiiiiiiii e, /A" 2
24 ... 6295054 ... Blade ......ovvviiiiii 1"x.026x3 hook........... 1
25 . 6295137 ...vvvine DOOF LACH ... 3
26 6295138........ceeee DOOF CALCRN ...t 3
27 . 6295139..........een. Phillips Pan Head Machine Screw...................... S 9
28 2013-128................. LOWET FrONt DOOK.......uiiiiiiieiieee et 1
29, 2013-129........ueen. UPPEI FIrONE DOOT ... e e e 1
30, 6295142.................. SEOP BULTON L. 1
1., 6295143..........c.cce.e SEAN BULTON ... e 1
32 6295144 ... ST [ USSP 1
33 6295145.......cccenee [.DLabel ..cuueiiiiiiiii e 2HP 1
33 6295145A................ [.DLabel ..cuueiiiiiiiiii e BHP 1
4. 6295146.................. Warning Label ... ... 1
35 6295147 ......ccvevenn NAME PIALE ...ceeeiiieii e 1
37 . TS-0720081 ............ LoCK WaSher ........vvviiiiiiiiiiiii e S5I16” i 1
38, 2013-138................. Upper Blade WhEEL ..o 1
39, 6295208.................. Ball BEAring........cooevvieiiiieiie e 6205 ... ..o 2
40............ 2013-140................. Retaining RiNG .......cccvoviiiiiiieiieei e D52 2
41............ 2013-141.............. Transformer (N0t SNOWN) .......iiiiii e 1

33



Saw Body Assembly (2013 and 2415)

35



Parts List: Table Assembly (2013 Band Saw)

Index No. Part No. Description Size Qty
i T 2013-201................. Carriage Bolt ......ccoveviieiii 1/27-12X9" ... 1
2, 6295149.................. Trunnion (LEft SIAE) ......u i 1
K T 2013-203................. TaDIE BraCKet ....ueeieiiei e 1
4o, TS-0680041 ............ Flat Washer..........coooviiiiiie e 3/8 8
B, TS-0720091 ............ Lock Washer .......c..ooeiiiiiiiiiiiieeicieeeiee /8, 8
Boveeriee. TS-0060061 ............ HEX Cap SCIrEW ...ccvvveiiiiiiieeeis e eeeee e 3/8"-16x1-1/4"............. 8
Tiiiinnnn, 6295154 ... NAME PlAte .....oeeeei e 1
< TP 6295155........cceueeee. [0 011 PRSP 1
(< TS-0720051 ............ LOCK WaShEr .......ovviiiiiii e 1O 1
10, TS-081C022............ Phillips Pan Head Machine Screw...................... #10-24x3/8"................ 1
11............ 6295158.................. Locking HaNIE.........uiiiiiiie e 1
12, TS-0680061 ............ Flat Washer........cocoooiiviiiiii 12" i 1
13 2013-213....cccuneeen ANQIE SCAlE PIALE ........ciei e 1
................ 6295328..................Miter Gauge Assembly (Items 14 thru24) .......ccccooeveiiiiiiiiiniieiinnennnn 1
14............ 6295161.................. T o 1
15............ 6295162.................. Flat Head SCreW.......c.vvviiiiiiiiiiiiieeceeieen A i, 1
16............ 6295163.................. GUAT DISC ..viitiiiitei et e e e e eas 1
17 TS-1533062 ............ Phillips Pan Head Machine Screw...................... M5-0.8Px20................ 3
18............ TS-1540031 ............ NUE Lo M5 . 3
19............ 6295166.................. [T ] o T 1
20, 6295167 ......ccunneen. Miter Gauge BOAY .......c.uuiiiiiiiiiee e 1
21, 6295168.................. PN 1
22, 6295169.................. 011 (= ST 1
23, TS-1521011 ............ SOCKEt SEt SCIreW ....cvviiviiiiiieieeeeeee e MAXA ..o, 1
24............ 6295171.....cccunnn. SEOP BIOCK. ..u it 1
25 6295172.......cuuen..... WOTK TaABI....ceeeeeeee e 1
26, TS-0050021 ............ HEeX Cap SCreW .......uviieiiiiieiieei e 1/47-20x5/8"................ 9
................ 6295329..................Fence Assembly (Items 7,27,28,32,33,34,39 thru52) ...........ccvevennnnn 1
27 .. TS-0720071 ............ Lock Washer .......ccooeiiiiiiiiiiiiieieciieeeee T, 10
28, TS-0680021 ............ Flat Washer..........ccooooiiiiiiiiiiiee A" i, 10
29, 6295176.......ccunenn. REAI Rall....cuiiieiii i 1
30..in..... 6295177 ..cceevvennnnn. TADIE INSEI ...t 1
T U 6295178......cccenenn. SPriNg Pin ... D3X10 v, 2
32, TS-0561011 ............ HEX NUL. ...t 1/47-20...cccciiiiiiiinnnn, 2
33, 6295180.................. REAr HOOK ... et 1
34.......... 6295181........c...e.. SHAING Pad...... i 1
35, TS-0570031 ............ HEX NUL...uivci e 3/8"-16...ccciiiiiiinnnnn, 1
36............ TS-0060171 ............ HEX Cap SCreW ....ccvviiiiieiiiieee e 3/87-16X4" .....ccevneennen, 1
37, 6295184.................. S Al e it 1
38..cceennn. 6295185............en. GUIAE Rl .. .eeii e 1
39 6295186.................. BN et s 1
40............ TS-0081031 ............ HEX Cap SCreW .....couvieiiiiiieie e 5/16”-18x3/4".............. 4
41............ TS-0720081 ............ LOCK WaSher .......cccviviiiiiiii e 5116 i 4
42............ TS-0680031 ............ Flat Washer...........cooooiiiiiiiii i 51167 i, 4
43............ TS-0810012 ............ SCIBW ..ot #10-24x1/4" ................ 1
44............ TS-0733031 ............ External Tooth Lock Washer..........cc.ccccevveennanee. B#10 . i 1
45............ 6295193........ceveene 011 (= S 1
46............ 6295194................. FENCE BOY ... ot 1
A7 .ooun... 6295195........c0ucenne [T ] o TP 1
48............ 6295196.................. [Tt g o =1 (o [T 1
49............ 6295197 ......cccvveenn [Tt g o = (= TP 1
50.....c...... 6295198.................. = T F PP 2
51............ 6295199.................. T o 1
52, 6295200.................. T 1

36



Index No. Part No. Description Size

53, 2013-253....cccuneen. BUSHING ...
54............ TS-0051061 ............ HEX Cap SCreW ......ouviiiiiiiieieee e 5/16”-18x1-1/4"...........
56............ TS-0270051 ............ SOCKEE SEt SCIEW ...viieieieiiee et eeaaas 5/16"-18x1/2"..............
Y A TS-0270061 ............ SOCKEE SEt SCIEW ...vvieieieeeeeeeie e eeaas 5/16"-18x5/8"..............
58..covennnn. 6294841.................. Front Rail . ...,
59, 2013-259.......cceeeen. Trunnion (RIGht SIAE) ... ceeeii e
60............ 2013-260................. ] 0= | PP
61............ 2013-261................. C-RING .1t S-A7. i,
62.cceennnnn. 2013-262........c........ (CT=T= 1 PP
63....cneis 2013-263...........eveee V7o) 1 1 I 1= 1 PSPPI
64............ TS-081F032 ............ Phillips Pan Head Machine Screw...................... 1/47-20X1/2"...............
65............ 2013-265................. LTAT o] g (T CT=T: T = o P
66............ BB-6002.................. Ball BEAring.........ooevvveiiieiii e (100
Y 2013-267....cccvenen.. C-RiNG .tviiiii e S-15.
68...ce.e.n 2013-268................. LTAT L6 T 4 TS 7= i
69............ TS-0270051 ............ SOCKEE SEt SCIEW ...vvieieieeeeeei et eeaas 5/16"-18X1/2" .............
70 it 2013-270....ccccuneeen. BEVEI GBAT ... et
Tl 2013-271...ccconnnn. BUSNING ..t
T2 ... TS-0267021 ............ SocKet Set SCreW .....cvieiieiiiiee e, 1/47-20x1/4"................
VAT 2013-273...ciienn. K Y ettt BXEX12 oo,
T74............ 2013-274................. C-RING ctiiiii e S-13 e,
75, 2012-275......cccvenn.. BUSHING ...
76..ccun...... 2013-276................. Handwheel ASSEmMDBIY..........ooiiiii e
TTiieann... 2013-277 v, ] = |
78.cuenn.n.. TS-0246031 ............ Flat Head Socket SCrew........cooeovvviiviiiiiiniinenne. 5/167-18x3/4"..............
79. i, TS-0255031 ............ Button Head Socket SCrew........oovvveveivieennennn. 5/16”-18x5/8"..............
80............ TS-0720081 ............ LOCK WaASKhE ...cecvieii e 5116”7 .o
8l........... TS-0680031 ............ Flat Washer.........coooviiiie e 51167 .o
82..ciunn. 2013-282.......cceunne (T T g =T = 1o] =] P
83..ciiinn. 2013-283......cceuenne [ F= 1010 | LR
84....... 2013-284................. K Y ettt BX3X8 e
85..iinnn. 2013-285.......c.c.v.e... |30 [ 00 1 =Y PP

37



Table Assembly (2013 and 2415)

40



Parts List: Upper Wheel Base Assembly (2013 Band Saw)

Index No. Part No. Description Size
I 2013-301................. Upper Wheel Shaft (for 2013, serial #05032013437 and higher)..........
................ 6295889..................Upper Wheel Shaft (for 2013-1, serial #01062013080 to 05032013437)
(for 2013-3, serial #01062013090 to 05032013437)
2 TS-0680091 ............ Flat Washer..........ccooveviiiiiiiii e, 34" i
T TS-0720091 ............ LOCK WaShEr .....cccvvviiiiiii i 38" i,
B, 2013-305.....ccuuneen. Upper Wheel Shaft Bracket ..o
B 6295890..........cun..... 1o Tod g N | PN 3/47-16 UNF ......
Teeiaeiinnnn TS-0270051 ............ Socket Set SCreW ......c.vvveveiiiiiiiiiieecie e, 5/16"-18x1/2".....
< T 6295213......cccevennnn. C-RING .1t S-20..cciiiiiiiinnnn,
1 ST 6295214......ccccuunn... Lever Shafl... ...
10 6295215........en. Upper Adjustment Bracket...........coovvviiiieiiiiiiiccie e
11 6295891..........een. Upper Wheel Guide Bracket ............covvvieiiiiiiiiinieiiiiecei e,
12, 6295217 ... AdJUSTMENE BIaCKEet........iiiiiiiiieiiii e
13 TS-0640091 ............ Nylon Lock HexX NUL .........viiiiiiiiiiiiicceii e, 3/87-16..............
14........... 6295219.......cccuunn... LOCK KNOD ...
15, 6295220......c.0nceeen. AJUSTMENE SCIEW ....vvieiiiii ettt et
16..cccunn.ee. 6295221 .....cceunn. Elevator Bracket ... ...
17, 6295222.......cccuunnn. IS o] o PSSP
18 6295223.......cccvnnnnn. LU To [l =T PP
19, TS-0810012 ............ SCIBW vttt ettt #10-24x1/4".......
20 6295225.......cccuunnnn. BraCKet .....eiiii e
21, 6295226...........u...... 0T 01 =] PP
22, TS-0720051 ............ LOCK WaSher ......cccuviiiiiiiiciis e, #10 .ot
23, 6295227 .....cceuneeenn Upper Wheel Bracket BaSe ..........ccuuiveieiiiiieiiiiiiecii e
24............ 6295228........ccccee Bracket Shaft.........c.ovviiiii
25 .. 6295229........ciienn HanNAWhEEI ... .o e
26 TS-0720081 ............ LOCK WaSher ........ccviiiiiiiiciiis e, 5/16"...ccccviiinnn.
27 o, TS-0640081 ............ Nylon Insert Lock NUt...........coiveviiiinieiiiineeen, 5/16”-18............
28, TS-0208121 ............ Socket Head Cap SCrew ........coeevnvvivnieiinneennnnnnn. 5/16"-18 x 2-1/2"
29, TS-0680041 ............ Flat Washer...........cooveviiiiiiii e, 38" i
110 J TS-0060081 ............ HEX Cap SCIrEW ...ccvvvieviiiiiieeeiis e 3/8"-16x1-3/4"....
13 R 2013-331....ccceevennn. WOrK Lamp....ooeviieeiiii e 115V..iii,
32, 6295236.................. Scale (Blade teNSION) .....c.uuiviiiei e
33, 2013-333....ccceiiinnn. BUSNING ...t
4., TS-081C022............ Phillips Pan Head Machine Screw...................... #10-24x3/8".......

41



Upper Wheel Base Assembly (2013 and 2415)

43



Parts List: Lower Wheel Base Assembly (2013 Band Saw)

Index No. Part No. Description Size Qty
i T TS-0207061 ............ Socket Head Cap SCrew ........ccveevevvevnievinneennnnn, 1/47-20X1" ..o 1
2, TS-0680021 ............ Flat Washer...........coovviiiii e A" i 5
I T 6295238.......cceeene Brake Pedal .........ooeuniiiiiiiie e 1
T 6295239.....cccciennn Brake BraCKet. .. .. ooeuiiiiiieie et 2
B, TS-0561011 ............ HEX NUL...e e 1/4"-20 i, 9
G, 6295241.................. SPFING ettt ettt 1
Teviiiinnn, 6295242.................. Brake SWILCH ... 1
S T TS-0640091 ............ Nylon Insert Lock NUt..........cccovveviiiinieiiiiineeeenn, /8716, 1
1S R 6295243........ceeen. Brake WHheEel. ... ... oo 1
10, 6295244.................. Brake Belt .. .coooeiiiiiii i 1
1. 6295245........ccuun.... Brake Band ........ooooouiiiiiiiii e 1
12, TS-0050031 ............ HEX Cap SCreW ...cccvviiiiiiiiiieee e e e 1/47-20x3/4"................ 4
13, 6295247 ... K Y et TXTX25 oo 2
14.......... 6295248.................. SNt 1
5. 6295249.................. Ball BEaring........oocvvvviieiiiiiieciiii e 6206 ......civereiieinis 2
16...cconneee. 6295250.........0ceeen. BEANNG BASE...... it 1
17, 6295251......c.uneeen. AJUSTING SCIEW ...ttt 4
18 TS-0720091 ............ LOCK WaSher .......ccvviiiiiiiiciiis e, 38 i, 4
19, TS-0060091 ............ HEX Cap SCIrEW ...ocvvveviiiiieeeein e 3/8"-16X2" ..., 5
20.....c...... 6295253.......cccvennn. HEX NUL....uee e M28..ooiiieeiiiiieeeeeen, 1
21........... 6295254A................ Spindle Pulley (serial # 08102013704 and higher).........c.ccceeeviiieiiineeiieeennn. 1
................ 6295254..................Spindle Pulley (serial # 08102013703 and lOWer)..........ccceevvuvevrneerinierinnennnn. 1
22, TS-0267041 ............ Socket Set SCreW .........vvevieiinieiiiiineee e, 1/47-20x3/8"................ 2
23, TS-0680031 ............ Flat Washer..........ccooiiiiiiiii e, 5/16" i, 10
24, TS-0720081 ............ LOCK WaShEr ......coovviiiiiiiici e, 5/16" i, 6
25, TS-0561021 ............ HeX NUL.... .o 5/16"-18.......cccevneennenn. 5
26............ 6295256.................. 1Y o) (o SRR 2HP, 1Ph.....ccccevnnnn.. 1
................ 2013-426SC.............Starting Capacitor................eeeevveveeeevinneeeennn......500MFD, 125VAC.......1
................ 2013-426RC............Running Capacitor ................cccvvreeeerineeeennn......30pF, 300VAC............1
................ 6295331.....ccccvveeeee . MOLOr e nn BHP, PR L
27 i, TS-0208081 ............ Socket Head Cap SCrew ........ccocevvveevieiinneennnnnne. 5/167-18x1-1/2"........... 4
28, 6295258.......cccuunn.. Lo ST 1
29. . 6295259......c.eeenn. €I PIBCE ... ettt 4
30..cccennn.. 6295260.........c...c..... FAN COVEN ..o 1
31............ 6295261.................. HOSE CONNECTON ....oeiciiiiee et e 1
32, 6295262.................. AL INPUE VAIVE ... e e e e e 1
33, TS-0207041 ............ Socket Head Cap SCrew ........ccvvevvvevievinnennnnenn, 1/47-20x3/4"................ 3
4. 6295264A................ Motor Pulley (serial # 08102013704 and higher)....... cocvuvveviineviieiiiieeeineeeenn, 1
................ 6295264..................Motor Pulley (serial # 08102013703 and lOWEN) ........ceeevuvrernierennerenierinnennnn. 1
35 6295265................. Belt.. oo, 501 i 1
36 6295266.................. HOSE ..ttt 1
CY A TS-0270031 ............ Socket Set SCreW ......c.vvvveviviiiiiiiiie e 5/16”-18x3/8".............. 4
IC1S T 6295268.................. K Y ettt TXTXA0 ..o, 2
39, 6295269.................. 1Yo (o 0 @fe] o TN IPh., 1
................ 6294828..................Motor Cord...........ccoevveiiriiiiiiiiiiiieee W 3P L
41............ TS-0060091 ............ HEX Cap SCIrEW ...ccvvveiiiiiiieieeiin e 3/87-16X2" ..., 1
42 6295272....cccevirennn. PIALE .. 2
43............ TS-2284302 ............ Phillips Pan Head Machine Screw...................... M4X30....cieviieiiieeann. 2
44............ TS-1540021 ............ HEX NUL. ... MA i, 2
45............ 6294830........c...ce... 1Y (o g = = L 1
46............ TS-0270031 ............ Socket Set SCreW ........vvvvviiiiiieii e 5/167-18x3/8".............. 4
v 6294832......cccceenn Belt TeNSION BraCKet........couuiiiiiiiiieee e 1
48............ TS-0051021 ............ HEX Cap SCIrEW ....cvvveiiiiiieeees e 5/16”-18x5/8".............. 2
49............ TS-0051111 ............ HEX Cap SCIrEW ...ccvvvieviiiiieeeeie e ee e 5/16"-18x2-1/2"........... 1
50, TS-0640071 ............ Nylon Insert LOCK NUL..........cooovuiiiiiiiiiiiiiiieeeines A"-20. i, 2
5l TS-0680041 ............ Flat Washer..........ccoovvviiiiiiii e, 38 i, 2



Index No. Part No. Description Size

52, TS-0561031 ............ HEX NUL. ...t 3/8"-16.......
53, TS-0720071 ............ LOCK WaShEr .......covviiiii e 1/4"............
54........... TS-081C032............ 1ol €=U #10-24x1/2"
55, TS-0720051 ............ LoCK WaSher ........coooviiiiiiiee e #10............
56...c........ TS-069204 .............. Flat Washer..........ccooooiiiiiiiii e #10............
Y AT TS-0560071 ............ HEX NUL. ... #10-24 .......

45



Lower Wheel Base Assembly (2013 and 2415)

48



Parts List: Guide Bracket Assembly (2013 Band Saw)

Index No. Part No. Description Size

1o 6295275...cccciiiiinn Guide Bar Case Bracket...........coeeuiiiiiiiiiiiiiiic e
2, 6295276.........c.un.. L0 1Y S
C T TS-0081031 ............ HEX Cap SCreW ......ouviiiiiiiieiieee e 5/16”-18x3/4"...
T TS-0050011 ............ HeX Cap SCreW .......uviiiiiiiieiie e 1/47-20x1/2".....
5o, 6295278.......cccvunnen. PO .t
(ST 6295279 GUIAE Bar.....c. i
Tiiiaeeinnnn 6295280........cc0unn... {140 ¢ 1 PP
S T 6295281......ccennen. Miniature Ball Bearing .............ccoeeeuieviiniiinniennnnes 609.....ccviennnn.
1 ST 6295282......ccccuvnnn. C-RING 1ttt S-12.iii,
10, 6295283.......cccvvnnnn. LCT= T T PP
11, TS-0208071 ............ Socket Head Cap SCrew .......c.ocvevvevveviviineeennnnnn. 5/16"-18x1-1/4"
12 6295285......c.eeeen. GAI BASE... . iiiiiii e
13, 6295286.................. SEEBIOCK. ...ttt
14............ 6295287 ......cccevnnnen. Thumb SCreW ..., 1/47-20x1/4".....
5. 6295288..........ccce.. INner Blade Guard ...........ooouviiiiiiiie e
16............ 6295289........ccceeene Blade GUard.........ccooiiiiiiii
17, TS-0050021 ............ HEX Cap SCrEW ...ocvvvieiiiiiieeees e 1/47-20x5/8".....
18 TS-0720071 ............ LOCK WaSher ......cccvviiiiiiiiiciiin e S
19, TS-0680021 ............ Flat Washer...........ccoovvviiiiiiiii e, S
20, 6295291 ... Guide Bar Bracket .........ccuviiiiiiiiiiiec e
21, TS-0270131 ............ Socket Set SCreW ......c.uvveviiiiiiiiiiieecn e 5/16"-18x2"......
22, 6295293.......cccvvnnnn. Locking Handle...........ooooviiiiiiiiniiiiieci e 1/4°x3/4" .........
23, TS-1521011 ............ Socket Set SCreW .........vviveviiiieiiiiiieecee e, M4x4 ..............
24, 6295294........ccuun.... KNOD ...
25, TS-0267021 ............ Socket Set SCreW ......c.uvveviiiiiiiiiiiieec e, 1/4”-20x1/4".....
26............ 6295296.............c..... Lever Shaft.. ..o
27 i, 6295297 .......ccevnnnen. HanNd NUL......o e aaas
28 6295298.................. B Ol et
29 6295299........cccceeen. Support Bearing Bracket (L) .......ccuuuvviieiiieiiiiieieiiiecevi e
30, 6295300..........cceen. AJUSTMENE BOIt ...
31, TS-0207041 ............ Socket Head Cap SCrew ........ccocevnveevnieiinneeinnnnne. 1/47-20x3/4".....
32, 6295302......ccuneenn. Support Bearing Shaft...........oooooiiii
33, 6295303........ceeeneee SPBCEY «.eiteeeeeeeeeeeaaaeas
7 6295304.......cccvvnnn. C-RING 1ttt S-15..iii,
35, 6295305......c.0unen. Ball BEAring.........ooevvnieiiiieiii e 6202...............
36 6295306.................. ShAft .
Y AT 6295307 ....veevevennn. KNOD ... 3/8"-16x2" .......
38, TS-0208071 ............ Socket Head Cap SCrew .........ocoevvevveviiinneecinnnnn. 5/16”-18x1-1/4"
39 TS-0720081 ............ Lock Washer ..........oovviiiiiiiiicieeecee 5/16"...............
40............ 6295308..........ccc.... Ball BEANING ....cevuiiiiii et
41............ 6295309.......cceveeneee BraCKet . ...
42............ TS-0208041 ............ Socket Head Cap SCrew ..........cocvvvvevevineeennnnnn. 5/16”-18x3/4"...
43............ 6295311........c..eene Plastic Washer ........cccoiiiiii e
44............ 6295312.....cccunnnn. HandWheel ..... ..o
45............ 6295313.....cccvevennn. HANAIE ..o e
46............ 6295314.................. Guide Wheel Assembly .........coooeiiiiiiiiiii e,
47 ............ 6295315......c.0unun. Blade Support Shaft W/Bearing ............ceevuieviiiieiiieeiiiiecie e
48............ 6295316.......cccuvnn.... Lower Guide Bracket .........cooooviiiiiiiiiii
49............ TS-0050051 ............ HeX Cap SCreW ......oveiiiiei e 1/4"-20x1" .......
50............ 6295318........c.ee BraCKet . ..eiei i
51............ TS-0680031 ............ Flat Washer........coooooiiiiiii 5/16"...............
52, TS-0207021 ............ Socket Head Cap SCrew .........ocoevvvveiivineeennnnnn. 1/47-20x1/2".....
53 6295320.......ccenenneen Lower Blade Guard...........ccoooeiiiiiiii e
54............ 6295321......ccuneenn. LOCKING NUL ...ttt

49



Index No. Part No. Description Size

55. i, 6295322....cciivnn C-RiNG .vviiiii e E-5 .,
56............ 6295323.....ccivinnnnn AN INOZZIE oo e
57 .. 6295324.................. HOSE CIAMP ..o
58..ccvennnn. TS-081C022............ o] (=1 #10-24x3/8" ..
59 6295325.....cccivinnenn BraCKeT ...
60............ TS-0560071 ............ HEX NUL. ... #10-24 .........
61............ TS-069204 .............. Flat Washer ... #10..............
62...cn. 6295327 ....ccvieeenn Support Bearing Shaft (R) ........cooiiiiiiii e
63..enne. TS-0270031 ............ SocKet Set SCreW .....vvviviieiiiieieeeeee e, 5/16"-18x3/8”
64............ TS-081C032............ Phillips Pan Head Machine Screw...................... #10-24x1/2" ..
65..ciinnee. TS-0270051 ............ SocKet Set SCreW .....vvvveiiriiiiee e, 5/16"-18x1/2”
66............ TS-0267041 ............ SoCKEt SEt SCrEW ....evvviiviieiiieeeeeeee e, 1/47-20x3/8"..
67 .ccvvnnn. 2013-567....c.ccuunnenn ECCENIIC SEE SCIEW....c.vieee e

50



Guide Bracket Assembly (2013 and 2415)

53



Electrical Connections: 230 Volt, 3 Phase — Models 2013 and 2415

Magnetic Switch

=
w
4 w
o 2 &
# a
N e
EEgy = guan
T
| L2 32 53 N | [ ]
:1”35:;0} —: & & o
o |
i ] |e 2 i [ov feanvis6ov TRANSF ORMER
2 ifov] [0V
| Em 2| ! e 5
: 211 412 673 14n0 © : I I
11O O 0O G=:| _(F |
I bygogogo I
ol b |
Brake Syitch | = |
NOC 2)” <C) i 211 412 613 @ D g i
o
PP D kOBt |
| |
| 1 LAMP SWITCH
| |
| I —_—, e — I S
. T
g g 21O
dkils = oN
Lk
/AR
[ e e N
 i[4s61 72 sz 9|l Motor
-
I
. I oFF
e |
| I e ——
t—-1g 5| o] &

56



Electrical Connections: 460 Volt, 3 Phase — Models 2013 and 2415

Magnetic Switch

(]

]
&
ov|[230v|[460V
- TRANSF ORMER
Loy l_g\d
@
]

El

LAMP SWITCH

ON

2 |Q

A LI~

L3 ]

S—
|
|

\EELB]

= O aNnowd m‘_\

/A

Hovia
a3d

0O

211 412 613 14n0

O

E

=il

/—
@:'/
3
(]
|
EEl

12 3z 513 13m0
Ial
]
(allal

o}

MNovig

211 412 673

o}

——_——te e e — —

JLIHM

M\ dLIHM
a3y ,\,w

Hovg
\EE!R]

Brake Switch

oG

0

=z

20

|
-
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
—

JLIHM

57



	2013 and 2415 Band Saws
	Warranty and Service
	Table of Contents
	Warnings
	Specifications
	Features and Terminology
	Floor Diagrams
	Unpacking
	Assembly
	Installing Fence and Rails
	Dust Collection

	Grounding Instructions
	230 Volt, Single Phase Operation
	230 Volt, Three Phase Operation
	Converting from 230 Volt to 460 Volt (Three Phase Only)
	Three-Phase Test Run

	Adjustments
	Table Tilt
	90° Table Stop
	Installing/Changing Blades
	Blade Tension
	Blade Tracking
	Upper Blade Guide Assembly
	Upper Blade Guides and UpperSupport Bearing
	Lower Blade Guides and LowerSupport Bearing
	Miter Gauge
	Belt Tension
	Belt Alignment
	Blade Speed Adjustment

	Operating Controls
	Operation
	General Procedure
	Ripping
	Crosscutting
	Resawing
	Blade Lead

	Blade Selection
	Maintenance
	Blade Selection Guide
	Troubleshooting – Operational Problems
	Troubleshooting – Mechanical and Electrical Problems
	Replacement Parts
	Saw Body Assembly (2013 and 2415)
	Table Assembly (2013 and 2415)
	Upper Wheel Base Assembly (2013 and 2415)
	Lower Wheel Base Assembly (2013 and 2415)
	Guide Bracket Assembly (2013 and 2415)

	Electrical Connections
	230 Volt, Single Phase – Model 2013 Band Saw ONLY

	230 Volt, Single Phase – Model 2415 Band Saw ONLY
	230 Volt, 3 Phase – Models 2013 and 2415
	460 Volt, 3 Phase – Models 2013 and 2415



